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INSPECTION PROCESS J

SAMCO RIE-10N Equipment : SAMCO RIE-10M

Condition :
RF : 150W / Pressure ¢ 500 mTorr / O2 low rate : 100 scem f Temp ¢ 150°C / Time : 60 mins

Test result Model : DP3100




Technical Data

Test result Model : KATON® PF325
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